4

ASTM INTERNATIONAL
Helping our world work better

dl
Performance Test Method Acceptance Criteria Results
Characteristics Composition | Composition
A B
Fluid Resistance ASTM F1862-07 - Standard Test Method for Resistance Low Barrier: 80 80mmHg 80mmHg
Performance (mmHg) of Surgical Mask to Penetration by Synthetic Blood Moderate Barrier: 120 | Low Barrier | Low Barrier
See Attachment 3.1 S —
High Barrier: 160
Particulate Filtration ASTM F2299 ~ Standard Test Method for Determining Low Barrier: 98.8% 98.6%
Efficiency Performance the Initial Efficiency of Materials Used in Medical Face Not Required High Barrier | High Barrier
(%) Masks to Penetration by Particulates Using Latex Moderste Barrier: >=08
Spheres
See Attachment 3.2 High Barrier: >=98
Bacterial Filtration ASTM F2101 Standard Test Method for Evaluating the Low Barrier: >=95 99.2% 99.1%
Efficiency Performance Bacterial Filtration Efficiency (BFF) of Surgical masks Moderste Barrier: >=98 High Barrier | High Barrier
(%) using a Biological Aerosol of Staphylococcus Aureus
See Attachment 3.3 High Barrier: >=98
Differential Pressure Differential Pressure (Delta-P) Test — MIL-M-36945C Low Barrier: <4.0 2.9 2.9
(Delta-P)(mm H,0/cm’) 4.4.1.1.1 Method 1 Military Specifications: Surgical Moderate Barrier: <5.0 High Barrier | High Barrier
Mask, disposable (June 12, 1975)
See Attachment 3.3 High Barrier: <5.0
Flammability class Flammability Test Method: Standard for Flammability of 71 8.5
Class | Clothing Textiles Class I: Class | Class |
See Attachment 3.4 Flame Spread 2 3.5 seconds | High Barrier | High Barrier

Table 6: Performance characteristics, test methods and acceptance criteria and/or results of bench testing procedures
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LABORATORIES

FINAL REPORT
SYNTHETIC BLOOD PENETRATION RESISTANCE

PROCEDURE NO. STP0012 REV 03
PROTOCOL DETAIL SHEET NO. 200903491 REV 01

LABORATORY NO. 507286
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LABORATORIES

Synthetic Blood Penetration Resistance

LABORATORIES

Synthetic Blood Penetration Resistance

Mochigase Co., Ltd.
Lab Number 507286

TABLE 2. Synthetic Blocd Penetration Resistance
Sample identification: 0475 / PS0020--EL70
Test Pressure: 80 mm Hg

Lab Number 507296
TABLE 1. Synthetic Blood Penetration Resistance
Sample Identification: 0475 / MPEAO4
Test Pressure: 80 mm Hg
SAMPLE SYNTHETIC BLOOD SAMPLE SYNTHETIC BLOOD
NUMBER PENETRATION NUMBER PENETRATION
1 None Seen 17 None Seen
2 None Seen 18 None Seen
3 None Ssen 19 None Seen
4 None Seen 20 None Seen
5 None Seen 21 None Seen
6 None Ssen 22 None Seen
7 None Seen 23 None Seen
8 None Seen 24 None Seen
9 None Seen 25 None Seen
10 None Seen 28 None Seen
1 None Seen 27 None Seen
12 None Seen 28 None Seen
13 None Seen 29 None Seen
14 None Seen 30 None Seen
15 None Seen 3 None Seen
16 None Seen 32 None Seen

SAMPLE SYNTHETIC BLOOD SAMPLE SYNTHETIC BLOOD
NUMBER PENETRATION NUMBER PENETRATION
1 None Seen 17 None Seen
2 None Seen 18 None Seen
3 None Seen 19 None Seen
4 None Seen 20 None Seen
5 None Seen 21 None Seen
6 None Seen 22 None Seen
7 None Seen 23 None Seen
8 None Seen 24 None Seen
9 None Seen 25 None Seen
10 None Seen 26 None Seen
1 None Seen 27 None Seen
12 None Seen 28 None Seen
13 None Seen 29 Nene Seen
14 None Sean 30 None Seen
15 None Seen 31 None Seen
16 None Seen 32 Nene Seen




NELON
LABORATORIES
FINAL REPORT

LATEX PARTICLE CHALLENGE

PROCEDURE NO. STP0005 REV 03

PROTOCOL DETAIL SHEET NO. 200903447 REV 01

LABORATORY NO. 501236

PREPARED FOR:

TOSHIHISA TSUSHIMA
MOCHIGASE CO,, LTD.
7-2 MOCHIGASE, MOCHIGASE-CHO
TOTTORI-CITY
TOTTORI 689-1201
JAPAN

SUBMITTED BY:

NELSON LABORATORIES, INC.
6280 S. REDWOOD RD.
SALT LAKE CITY UT 84123-8600
801-290-7500
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EL'ON

LABORATORIES

Mochigase Co., Ltd. Latex Particle Challenge

Lab Number 501236

TABLE 1. Resulls
Sample Identification: 0475 / PS0020--EL70

PFE (%) > 98%

SAMPLE AVERAGE SAMPLE | AVERAGE CONTROL || FILTRATION
NUMBER COUNTS COUNTS EFFICIENCY
(%)

1 148 10431 98.6

2 143 10641 98.6

3 117 10683 98.9

4 112 11648 99.04

5 174 12760 98.6

SAMPLE AREA TESTED: 91.5 cm®
PARTICLE SIZE: 0.1 pm (0.097 + 0,003 um)
AVERAGE FILTRATION EFFICIENCY: 98.8%
STANDARD DEVIATION: 0,20

Comply with requirements defined in:
U.S. ASTM F 2299 Standard: 98%

Chinese Standard Technical Requirements for Protective Face

Mask for Medical Use YY 0469: 30%
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FINAL REPORT

BACTERIAL FILTRATION EFFICIENCY
AND DIFFERENTIAL PRESSURE

PROCEDURE NO. STP0004 REV 02
PROTOCOL DETAIL SHEET NO. 200903324 REV 01

LABORATORY NO. 501244
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NELYON

LABORATORIES

Mochigase Co., Lid, Bacterial Filtration Efficiency
Lab Number 501237 and Differential Pressure

BFE(%) 2= 99%

TABLE 1. Resulls
Sample Identification: 0475 / PS0020-ELT70

UNIT NUMBER AP (PERCENT )
(mm H,0/em?) BFE
1 26 99.1%
2 27 99.2%
3 29 99.5%
4 2.7 99.7%
5 28 9 99.7% y

CONTROL AVERAGE: 2348 CFU
MEAN PARTICLE SIZE: 3.1 pm

Comply with requirements defined in:
U.S. ASTM F 2299 Standard
European Standard EN 14683 =98%
Chinese Standard Technical Requirements for Protective Face Mask
for Medical Use YY 0469 =95%



NEDON LABORATORIES

LABORATORIES fochi Co., Lid. Flammability of Clothing Textiles
Lab Number 501241
FINAL REPORT

FLAMMABILITY OF CLOTHING TEXTILES

PROCEDURE NO. STP0073 REV 03
PROTOCOL DETAIL SHEET NO. 200903287 REV 01
TABLE 1. Results
LABORATORY NO. 501
“ Sample Identification: 0475 / MPEAO4
Flammability: Type A, Class 1 — Average sample flame spread is 2 3 % seconds.

REPLICATE TIME OF FLAME
NUMBER SPREAD
(in seconds)

PREPARED FOR:

TOSHIHISA TSUSHIMA 1 8.7

MOCHIGASE CO., LTD. 2 7.5

7-2 MOCHIGASE, MOCHIGASE-CHO

TOTTORI-CITY 3 73
TOTTORI 689-1201

JAPAN 4 8.1

5 6.1

Average 71

Qualified:
U.S. 16 CFR Part 1610 Standard for the Flammability of Clothing: Class |




4.4.1.20f MIL-M-36954C
8.0LPM

NELON

LABORATORILS

NELYON

FINAL REPORT LABORATORIES

BACTERIAL FILTRATION EFFICIENCY
AR —— Mochigase Co., Lid. Bacterial Filtration Efficiency

PROCEDURE NO. STPO004 REV 02 - TR
PROTOGOL DETAL SHEET NO. 20000324 REV 01 Lab Number 501237 and Differential Pressure

LABORATORY NO. 501237

TABLE 1. Results
Sample Identification: 0475 / PS0020-EL70

PREPARED FOR
TOSHIHISA TSUSHIMA
MOCHIGASE CO., LTD.
7.2 MOCHIGASE, MOGHIGASE-CHO UNIT NUMBER AP PERCENT
TOTTORETY. TOTION:. $45-4401 (mm H.O/cm?) BFE
1 (26 ) 99.1%
2 2.7 99.2%
3 2.9 09.5%
SUBTTED b 4 27 99.7%
NELSON LABORATORIES, INC.
0T UG GITY UT oot E50000 5 2.8 99.7%
801-290-7500 k J

CONTROL AVERAGE: 2348 CFU
MEAN PARTICLE SIZE: 3.1 ym

Qualified:

U.S. Standard 4.4.1.2 of MIL-M-36954C (8.0LPM)

European Standard EN14683 <49 Pa/cm? Highest Level

China Standard Technical Requirements for Protective Face Mask for Medical Use
YY 0469 <49 Pa/cm?



